
Model W1744S
12" Parallelogram Jointer

with Spiral Cutterhead
Manual Insert

Phone #: (360) 734-3482 • Online Tech Support: tech-support@shopfox.biz • Web: www.shopfox.biz

COPYRIGHT © MAY, 2008 BY WOODSTOCK INTERNATIONAL, INC.
WARNING: NO PORTION OF THIS PUBLICATION MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. Printed in China#10756TR

The Model W1744S is the same as the Model W1744, except it has a spiral cutterhead. Besides the data 
sheet and parts in this insert, the content in the Model W1744 owner's manual is the same for both 
machines. Before operating your new machine, you MUST read and understand this insert and the entire 
Model W1744 manual to reduce the risk of injury from improper use or setup.

If you have any further questions about this manual insert or the differences between the 
Model W1744S and the Model W1744, contact our Technical Support at (360) 734-3482 or email 
tech-support@shopfox.biz.



-2-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Phone #: (360) 734-3482 • Online Tech Support: tech-support@shopfox.biz • Web: www.shopfox.biz

Type ..........................................................................................TEFC Capacitor Start Induction
Horsepower ................................................................................................................. 3 HP
Voltage ......................................................................................................................220V
Prewired .....................................................................................................................220V
Phase ....................................................................................................................... Single
Amps .......................................................................................................................... 15A
Speed .................................................................................................................. 3450 RPM
Cycle ........................................................................................................................ 60 Hz
Number Of Speeds ............................................................................................................. 1
Power Transfer .................................................................................................... V-Belt Drive
Bearings ............................................................................................... Sealed and Lubricated

Cutterhead Type ............................................Spiral with German-Made Indexable Carbide Inserts
Cutterhead Diameter ............................................................................................... 3 7⁄8"
Cutterhead Speed ............................................................................................. 4950 RPM
Number of Cutter Spirals .............................................................................................. 4
Number of Indexable Inserts .........................................................................................60
Cutter Insert Type ........................................................ Indexable Carbide with 4 Cutting Edges
Cutter Dimensions ...................................................................................... 14 x 14 x 2 MM

Maximum Width of Cut ............................................................................................... 12"
Maximum Depth of Cut (per pass) ..................................................................................1⁄8"
Maximum Rabbeting Depth ..........................................................................................3⁄4"
Bevel Jointing ................................................................................... 0°-45° Left and Right
Number of Cuts per Minute ......................................................................................19,800

Table Size ....................................................................................83 1⁄2"L x 12 3⁄4"W x 1 7⁄8"T
Floor to Table Height .............................................................................................. 315⁄8"
Table Adjustment Type ..................................................................................... Handwheel
Table Movement Type .................................................................................... Parallelogram

Fence Length .......................................................................................................46 3⁄4"
Fence Height ......................................................................................................... 5 3⁄8"
Fence Thickness ..................................................................................................... 1 1⁄2"
Fence Stops ............................................................................. 45°to Left, 45°to Right, 90°

Weight  .................................................................................................................. 884 lbs.
Length ......................................................................................................................... 84"
Width .......................................................................................................................... 33"
Height ......................................................................................................................43 1⁄2"
Foot Print (Length/Width) ........................................................................................44 1⁄4" x 18"



-3-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Base .....................................................................................................................Cast Iron
Body .....................................................................................................................Cast Iron
Cabinet .................................................................................................................Cast Iron
Fence ............................................................................................. Precision Ground Cast Iron
Guard ........................................................................................................ Molded Aluminum
Table .............................................................................................. Precision Ground Cast Iron
Paint ............................................................................................................ Powder Coated

Type .......................................................................................................... Wood Crate
Content ...........................................................................................................Machine
Weight........................................................................................................... 1045 Lbs.
Length/Width/Height ................................................................................... 89" x 32" x 41"

Switch .............................................................. Magnetic Switch with Thermal Overload Protection
Switch Voltage .............................................................................................................220V
Cord Length ................................................................................................................. 5 ft.
Cord Gauge ............................................................................................................12 gauge
Recommended Circuit Size ............................................................................................20 amp
Included Plug ..................................................................................................................No
Recommended Plug ........................................................................................................ 6-20

Number of Dust Ports ......................................................................................................... 1
Dust Port Size ................................................................................................................. 5"
Mobile Base ..............................................................................................................Built-In
Customer Assembly Time ..........................................................................................45 Minutes
Warranty .................................................................................................................. 2 Year
Country of Origin ......................................................................................................... China

Spiral Cutterhead with German-Made Indexable Carbide Inserts
Built-In Mobile Base
3 HP Motor
Easy-to-Reach Pedestal Mounted Control Panel
Parallelogram Table Design Allows for Full Adjustability and Calibration
5 3⁄8" Tall Fence
Sturdy Cabinet Stand
Handwheel Controlled Table Movement
Included Push Blocks



-4-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Base Breakdown



-5-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Base Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 X1744101 CUTTERHEAD GUARD 143 X1744143 STOP BLOCK
104 XPFH23M FLAT HD SCR M8-1.25 X 16 144 XPR21M INT RETAINING RING 35MM
105 X1744105 SPECIAL FLAT WASHER 145 X1744145 SHAFT
106 XPSS04M SET SCREW M6-1 X 12 146 XPLW06M LOCK WASHER 10MM
107 X1744107 ADAPTER 147 XPB32M HEX BOLT M10-1.5 X 25
108 X1744108 TORSION SPRING 28 X 26 X 2.5 148 X1744148 BUSHING
109 X1744109 SHAFT COLLAR 149 X1744149 WORM GEAR
110 XPSS04M SET SCREW M6-1 X 12 150 XPK12M KEY 5 X 5 X 30MM
111 X1744111 SHAFT 151 X1744151 GEAR
112 X1744112 CUTTERHEAD SCREW 152 X1744152 WORM
113 XPLW06M LOCK WASHER 10MM 153 XPK112 KEY 4 X 4 X 35
114 XPW04M FLAT WASHER 10MM 154 X1744154 SLIDE STOP BLOCK
115 XPK111 KEY 8 X 8 X 60 155 XP62022RZ BALL BEARING 6202-2RZ
116 X1744116 CUTTERHEAD PULLEY 156 X1744156 SPECIAL FLAT SCREW
117 XPVA55 V-BELT A-55 4L550 157 X1744157 POINTER
118 XPSB02M CAP SCREW M6-1 X 20 158 XPW02M FLAT WASHER 5MM
119 X1744119 BEARING COVER 159 XPS09M PHLP HD SCR M5-.8 X 10
120 XP6206 BALL BEARING 6206ZZ 160 XPB73M HEX BOLT M10-1.5 X 50
121 X1744121 BEARING SUPPORT 161 X1744161 CLAMP BLOCK
122 X1741S227 DRIVER BIT TORX T20 162 XPLW06M LOCK WASHER 10MM
123 X1744S123 SPIRAL CUTTERHEAD 163 XPW04M FLAT WASHER 10MM
124 X1741S164 INDEXABLE INSERT 14 X 14 X 2 164 X1744164 CLAMPING BLOCK
125 X1741S228 L-WRENCH TORX T20 165 X1744165 CLAMP PLATE
126 X1741S166 FLAT HD TORX SCR T20 M6-1 X 15 166 XPHTEK4M TAP SCREW M4 X 8
127 X1744127 BEARING SUPPORT 167 X1744167 STOP BUTTON
128 XP62042RZ BALL BEARING 6204-2RZ 168 X1744168 START BUTTON
129 XPW01M FLAT WASHER 8MM 169 X1744169 SWITCH BOX
130 X1744130 CUTTERHEAD SCREW 170 XPFS16M FLANGE SCREW M8-1.25 X 16
131 XPN02M HEX NUT M10-1.5 171 X1744171 SWITCH BOX BRACKET
132 X1744132 BEARING COVER 172 XPB32M HEX BOLT M10-1.5 X 25
133 XPSB02M CAP SCREW M6-1 X 20 173 XPLW06M LOCK WASHER 10MM
134 XPB156 HEX BOLT M10-1.5 X 150 174 XPW04M FLAT WASHER 10MM
135 XPSS71M SET SCREW M10-1.5 X 60 175 X1744175 CONTROL PANEL FACE
136 X1744136 BASE 176 X1744176 BALL STRAIN RELIEF
137 XPSS04M SET SCREW M6-1 X 12 177 XPAW10M HEX WRENCH 10MM
138 XPW04M FLAT WASHER 10MM 178 XPAW08M HEX WRENCH 8MM
139 X1744139 LOCK HANDLE 179 XPAW03M HEX WRENCH 3MM
140 XPSS03M SET SCREW M6-1 X 8 180 XPWR1719 COMBO WRENCH 17/19MM
141 X1744141 ECCENTRIC BUSHING 181 XPWR1214 COMBO WRENCH 12/14MM
142 X1744142 SHAFT 182 XPWR1012 COMBO WRENCH 10/12MM
142-1 X1744142-1 LEFT TORSION SPRING 188 X1744188 PUSH BLOCK
142-2 X1744142-2 RIGHT TORSION SPRING



-6-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Tables Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 X1744201 TABLE (LEFT) 211 XPSB72M CAP SCREW M10-1.5 X 30
202 X1744202 TABLE LIP (LEFT) 212 XPLW06M LOCK WASHER 10MM
203 XPLW06M LOCK WASHER 10MM 213 X1744213 DEPTH SCALE
204 XPSB84M CAP SCREW M10-1.5 X 35 214 X1744214 2 X 4 RIVET
205 X1744205 SHAFT 215 XPW03M FLAT WASHER 6MM
206 X1744206 TABLE (RIGHT) 216 XPSB04M CAP SCREW M6-1.0 X 10
207 X1744207 TABLE LIP (RIGHT) 217 X1744217 DUST DEFLECTOR
208 XPSB84M CAP SCREW M10-1.5 X 35 218 XPSB38M CAP SCREW M5-.8 X 25
209 XPLW06M LOCK WASHER 10MM 219 X1744219 STOP BLOCK
210 X1744210 RABBETING ARM 220 X1744220 BAR



-7-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Fence Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 X1744301 FENCE BRACKET 324 X1744324 SPECIAL HEX NUT M12 
302 XPW06M FLAT WASHER 12MM 325 X1744325 LEFT BRACKET
303 XPLW05M LOCK WASHER 12MM 326 X1744326 PIN
304 XPSB77M CAP SCREW M12-1.75 X 30 327 X1744327 HANDLE
305 X1744305 SLIDING RAIL 328 X1744328 HANDLE ROD
306 XPSB20M CAP SCREW M5-.8 X 14 329 XPN09M HEX NUT M12-1.75
307 X1744307 SLIDING BRACKET 330 X1744330 FENCE
310 X1744310 BLOCK 331 X1744331 CLAMP
311 XPW01M FLAT WASHER 8MM 332 XPSB64M CAP SCR M10-1.5 X 25 
312 XPB07M HEX BOLT M8-1.25 X 25 333 X1744333 LOCK LEVER ASSY
313 X1744313 COLLAR 334 XPW06M FLAT WASHER 12MM
314 XPSS14M SET SCREW M8-1.25 X 12 335 X1744335 DOUBLE END THREADED ROD
315 XPSS04M SET SCREW M6-1 X 12 336 XPRP03M ROLL PIN 5 X 20 
316 XPB30M HEX BOLT M8-1.25 X 55 337 X1744337 SPECIAL NUT M12
317 XPN03M HEX NUT M8-1.25 338 X1744338 SUPPORT BRACKET
318 X1744318 COLLAR 339 XPB09M HEX BOLT M8-1.25 x 20
319 X1744319 ECCENTRIC SHAFT 340 XPN03M HEX NUT M8-1.25
320 X1744320 HANDLE ROD 341 X1744341 RIGHT BRACKET
321 X1744321 HANDLE 342 XPN03M HEX NUT M8-1.25
322 X1744322 SLIDING BUSHING ASSY 343 XPB20M HEX BOLT M8-1.25 X 35
323 XPW06M FLAT WASHER 12MM 345 X1744345 RIVET 2 X 5



-8-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Stand Breakdown



-9-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

Stand Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
401 X1744S401 VENTED COVER 425 XPW03M FLAT WASHER 6MM
401-1 XPSBS18M BUTTON HD CAP SCR M6-1 X 18 426 X1744426 ADAPTOR
401-2 XPW03M FLAT WASHER 6MM 427 X1744427 LATCH
402 X1744402 DUST HOOD 428 X1744428 SMALL STRAIN RELIEF
404 XPHTEK4M TAP SCREW M4 X 8 429 XPSB88M CAP SCREW M10-1.25 X 25
405 X1744405 CABINET 430 XPLW06M LOCK WASHER 10MM
406 X1744406 RUBBER WASHER 8MM 431 X1744431 BIG STRAIN RELIEF
407 XPSS80M SET SCREW M8-1.25 X 15 432 XPSB04M CAP SCREW M6-1.0 X 10
408 X1744408 PULLEY COVER 433 XPW03M FLAT WASHER 6MM
409 X1744409 TENSION ROD 434 X1744434 MAGNETIC SWITCH
410 XPW06M FLAT WASHER 12MM 434-1 XPS06M PHLP HD SCR M5-.8 x 20
411 XPN09M M12-1.75 HEX NUT 434-2 X1744S434-2 SWITCH BOX BACK COVER
412 X1744412 TENSION PLATE 434-3 X1744S434-3 CONTACTOR
413 XPB116M HEX BOLT M10-1.5 X 45 434-4 X1744S434-4 OL RELAY
414 XPW04M FLAT WASHER 10MM 434-5 X1744S434-5 SWITCH BOX FRONT COVER
415 X1744415A MOTOR 3HP 200V V2.03.08 435 X1744435 SWITCH PLATE
415-1 XPK33M KEY 5 X 5 X 45 436 XPW02M FLAT WASHER 5MM
415-2 X1744415A-2 MOTOR FAN COVER V2.03.08 437 XPN06M HEX NUT M5-.8
415-3 X1744415A-3 MOTOR FAN V2.03.08 438 XPSS03M SET SCREW M6-1 X 8
415-4 X1744415A-4 CENTRIFUGAL SWITCH V2.03.08 439 X1744439 COLLAR
415-5 X1744415A-5 S CAPACITOR 200M 250V V2.03.08 440 X1744440 SPIRAL GEAR SHAFT
415-6 X1744415A-6 R CAPACITOR 20M 400V V2.03.08 441 XPR29M INT RETAINING RING 32MM
415-7 X1744415A-7 JUNCTION BOX V2.03.08 442 XP6201 BALL BEARING 6201
416 X1744416 MOTOR PULLEY 443 X1744443 BEARING SUPPORT
417 XPSS75M SET SCREW M10-1.5 X 16 444 XPFH04M FLAT HEAD SCR M6-1 X 8
418 X1744418 MOTOR BRACKET 445 XPFS14M FLANGE SCREW M6-1 X 16
419 XPN09M HEX NUT M12-1.75 446 X1744446 HAND WHEEL
420 XPN02M HEX NUT M10-1.5 447 XPRP78M ROLL PIN 4 X 10
421 X1744421 PULLEY COVER LOCK KNOB 448 XPN09M HEX NUT M12-1.75
422 XPSBS18M BUTTON HD CAP SCR M6-1 X 18 449 XPW06M FLAT WASHER 12MM
423 X1744423 RIGHT ACCESS DOOR 450 X1744450 FOLDING HANDLE
424 X1744424 SPECIAL HEX NUT M6 451 XPK34M KEY 5 X 5 X 20



-10-

W1744S 12" Parallelogram Jointer with Spiral Cutterhead

REF PART # DESCRIPTION REF PART # DESCRIPTION
102 XLABEL-04 ELECTRICITY LABEL 452 X1744S452 MACHINE ID LABEL
103 X1741302 CUTTERHEAD GUARD LABEL 453 X1744S453 MODEL NUMBER LABEL
184 XLABEL02B UNPLUG POWER LABEL 220 454 XPAINTSF701 PAINT FOR SHOP FOX MACHINES
185 XLABEL15 EAR PROTECTION LABEL 456 X1744456 CONTROL PANEL LABEL
186 XLABEL08 READ MANUAL LABEL 457 X1741310 TWO LINE BLACK STRIPING
187 XLABEL01 SAFETY GLASSES LABEL 458 X1741309 ONE LINE BLACK STRIPING
344 X1741301 FENCE WARNING LABEL 459 XPPAINT-7 BLACK PAINT
403 XPLOGO1 SHOP FOX LOGO PLATE

Labels/Cosmetic Parts

Safety labels warn about machine hazards and how to prevent machine damage or injury. The 
owner of this machine MUST maintain the original location and readability of all labels on this 
machine. If any label is removed or becomes unreadable, REPLACE that label before allowing the 
machine to enter service again. Contact Woodstock International, Inc. at (360) 734-3482 or www.
shopfoxtools.com to order new labels. 





Model W1744 
12" HEAVY DUTY JOINTER 

MANUAL UPDATE

This update covers changes made to the machine after the owner's manual was printed. Keep this 
update with your owner's manual for future reference. If you have questions, contact Tech Support at 
(360) 734-3482 or by email at tech_support@shopfox.biz.

COPYRIGHT © APRIL, 2008 BY WOODSTOCK INTERNATIONAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. Printed in China#10619BL

Why the Update?
We recently re-designed the Model W1744 motor 
and changed the capacitor wiring. Figure 1 shows 
the new motor wiring. 

Figure 1. Model W1744 new motor and capaci-
tor wiring.

������

�����
���������
������
������

���
���������
�����
������

�����

�����

�����

���

���������

������ ����

������

������

������
������

������ ������

Figure 2. W1744 new motor breakdown.

New Parts for W1744

REF PART�# DESCRIPTION
415A X1744415A MOTOR�3HP�220V�V2.03.08
415A-1 XPK33M KEY�5�X�5�X�45
415A-2 X1744415A-2 MOTOR�FAN�COVER�V2.03.08
415A-3 X1744415A-3 MOTOR�FAN�V2.03.08
415A-4 X1744415A-4 CENTRIFUGAL�SWITCH�V2.03.08
415A-5 X1744415A-5 S�CAPACITOR�200M�250V
415A-6 X1744415A-6 R�CAPACITOR�20M�400V
415A-7 X1744415A-7 JUNCTION�BOX�V2.03.08




















































































































